Axle Plates and Axles

Section 6

Parts Manual



ALUMINUM CAMBER TUBE

TiLite™ TR, TRC, YR, TRA, YRA, EVO, YR, ZR, ZRA, Aero Z, Aero R, TR (SERIES 2),
YR (SERIES 2), ZR (SERIES 2), ZRA (SERIES 2), AERO Z (SERIES 2),
TR (SERIES 3), AERO T, TRA (SERIES 2)

F‘LEESEH“‘*
[ A

MEASURE THE LENGTH OF
TUBE ONLY. DO NOT INCLUDE
THE END OF THE CAMBER PLUGS.

@_/

ITEM QUANTITY
CON. 1

SN N AN
BN -

Ad A

TABLE ONE - FIXED CAMBER TUBE

PART NO.
TABLE ONE
HD100072
CP100151
HD100511
CP100962
HD100089
AS116180
AS100845
TABLE TWO

CAMBER

PART NO.

00

CP100412

20

CP100420

40

CP100421

[

CP100999

80

CP100422

12°

CP100423

16°

CP100424

18°

CP100425

CON.= CONSULT FACTORY FOR TUBE LENGTH WHEN ORDERING

PMDI2B REV O 1414113 LAA

DESCRIPTION

0° 2°, 4°,8° 8° 12°, 15° 18° CAMBER TUBE

STEEL WASHER, .631 1.D. X .868 0O.D. X .036 THICK

AXLE SLEEVE

WAVE SPRING WASHER .645 [D X .870 OD X .082 THK

SPINERGY WHEEL AXLE SLEEVE SPACER

WASHER 906" X .638" X .125
AXLE SLEEVE PACKAGE

REAR WHEEL SPACING PACKAGE
0°,2° 4° 6°, 8°, 12° 15° 18° CAMBER TUBE ASSY

CAMBER

ASSY NO.

00

AS100028

20

AS100058

40

AS100030

60

AS100604

80

AS100031

12°

AS100032

16°

AS100078

18°

AS100079

6-1

TABLE TWO - FIXED CAMBER TUBE ASSEMBLY

Parts Manual



TITANIUM CAMBER TUBE

TiLite™ TR, TRC, YR, TRA, YRA, EVO, YR, ZR, ZRA, Aero Z, Aero R, Z10, TR (SERIES 2),
YR (SERIES 2), ZR (SERIES 2), ZRA (SERIES 2), AERO Z (SERIES 2), TR (SERIES 3),
AERO T, TRA (SERIES 2)

\%LEL’E?H——j
i i

MEASURE THE LENGTH OF
TUBE ONLY. DO NOT INCLUDE
THE END OF THE CAMBER PLUGS.

ITEM QUANTITY PART NO. DESCRIPTION
1 1 TABLE ONE 0°, 2°, 4°, 69, 8°, 12° 15° 18° TITANIUM CAMBER TUBE ASSY
2 2 HD100072 STEEL WASHER, 631 {.D. X .868 O.D. X .036 THICK
3 2 CP100151 AXLE SLEEVE, QUICK RELEASE
4 2 HD100511 WAVE SPRING WASHER .645 ID X .870 OD X .062 THK
5 2 CP100962 SPINERGY WHEEL AXLE SLEEVE SPACER
6 4 HD100089 WASHER .906" X .638" X .125
2-4 AS116180 AXLE SLEEVE PACKAGE
5-8 AS100945 REAR WHEEL SPACING PACKAGE
1-4 TABLE ONE TITANIUM CAMBER TUBE ASSY
TABLE ONE - TITANIUM CAMBER TUBE ASSY
> CAMBER ASSY NO.

0° AS102895

2° AS102896

4° AS102897

§° AS102898

g AS102899

12° AS102800

15° AS102901

18° AS102902

PMO266 REV N 11/14/13 LAA 6-1.1 Parts Manual



CARBON FIBER CAMBER TUBE

TiLite™ 710, ZR (SERIES 2), ZRA (SERIES 2), AERO Z (SERIES 2),
TR (SER!ES 3), AERO T, TRA (SERIES 2)

[\

MEASURE THE LENGTH OF
TUBE ONLY, DO NOT INCLUDE
THE END OF THE CAMBER PLUGS.

ITEM QUANTITY
CON. 1

2NN O ON
SN RN -

A b

TABLE ONE - FIXED CAMBER TUBE

PART NO.
TABLE ONE
HD100072
CP100151
HD100511
CP100962
HD100089
AS116180
AS100945
TABLE TWO

CAMBER

PART NO.

00

CP103845

20

CP103846

4°

CP103847

60

CP103848

80

CP103849

12°

CP103850

16°

CP103851

18°

CP103852

CON.= CONSULT FACTORY FOR TUBE LENGTH WHEN ORDERING

PMO474 REV | 11114713 LAA

DESCRIPTION

0°, 29 4°,6° 8° 12° 15° 18° CARBON FIBER CAMBER TUBE
STEEL WASHER, 631 1.D. X .868 0.D. X .036 THICK

AXLE SLEEVE

WAVE SPRING WASHER .645 1D X .870 OD X .062 THK

SPINERGY WHEEL AXLE SLEEVE SPACER

WASHER .806" X .638" X .125
AXLE SLEEVE PACKAGE

REAR WHEEL SPACING PACKAGE
0°, 2° 4°,6°, 8°, 12° 15° 18° CARBON FIBER CAMBER TUBE ASSY

CAMBER

ASSY NO.

OO

AS104327

20

AS104328

4°

AS104329

60

AS104330

ge

AS104331

12°

AS104332

15°

AS104333

18°

AS104334

6-1.2

TABLE TWO - FIXED CAMBER TUBE ASSEMBLY

Parts Manual



ALUMINUM ZERO PLAY CAMBER TUBE

TiLite™ TR, TRC, YR, TRA, YRA, EVO, YR, ZR, ZRA, AERO Z, AERO R, TR (SERIES 2),
YR (SERIES 2), ZR (SERIES 2), ZRA (SERIES 2), AERO Z (SERIES 2), TR (SERIES 3),

AERO T, TRA (SERIES 2)

TUBE
T____—lENGTH
Ll A

MEASURE THE LENGTH OF
TUBE ONLY. DO NOT INCLUDE
THE END OF THE CAMBER PLUGS.

ITEM QUANTITY PART NO. DESCRIPTION
CON. 1 1 TABLE ONE 0°, 2° 4°, 6° CAMBER TUBE

TABLE ONE - FIXED CAMBER TUBE

CAMBER PART NO. ASSY NO.
0° CP107231 AS115958
2° CP107232 AS115859
4° CP107233 AS115860
§° CP107234 AS 115861

CON.= CONSULT FACTORY FOR TUBE LENGTH WHEN ORDERING

PIM035 REV B 13/23/13 LAA

6-1.2.1 Parts Manual



TITANIUM ZERO PLAY CAMBER TUBE

TiLite™ TR, TRC, YR, TRA, YRA, EVO, YR, ZR, ZRA, AERO Z, AERO R, Z10, TR (SERIES 2),
YR (SERIES 2), ZR (SERIES 2), ZRA (SERIES 2), AERO Z (SERIES 2), TR (SERIES 3),
AERO T, TRA (SERIES 2)

f——&:‘dé&ﬁ
[ I\

MEASURE THE LENGTH OF
TUBE ONLY. DO NOT INCLUDE
THE END OF THE CAMBER PLUGS,

ITEM QUANTITY PART NO. DESCRIPTION

1 1 TABLE ONE 0°, 2°, 4°, 6° TITANIUM ZERO PLAY CAMBER TUBE ASSY

TABLE ONE - TITANIUM ZERO PLAY CAMBER TUBE ASSY

°* CAMBER PART NUMBER ASSY NO.
0° CP107235 AS115962
2° CP107235 AS115963
4° CP107237 AS115964
6° CP107238 AS115965
PICS35 REV B 1072313 LAA 6-1.2.2 Parts Manual



CARBON FIBER ZERO PLAY CAMBER TUBE

TiLite™ Z10, ZR (SERIES 2), ZRA (SERIES 2), AERO Z (SERIES 2),
TR (SERIES 3), AERO T, TRA (SERIES 2)

{—"Lgﬁg‘%{—‘
L A

MEASURE THE LENGTH OF
TUBE ONLY. DO NOT INCLUDE
THE END OF THE CAMBER PLUGS.

ITEM QUANTITY PART NO.

DESCRIPTION
CON. 1 1 TABLE ONE

0°, 2°, 4°, 6° CARBON FIBER ZERO PLAY CAMBER TUBE

TABLE ONE - FIXED CAMBER TUBE

CAMBER PART NO. ASSY NO.
0° CP107239 AS115966
2° CP107240 AS115967
4° CP107241 AS115068
6° CP107242 AS11586¢

CON.= CONSULT FACTORY FOR TUBE LENGTH WHEN ORDERING

PM0G37 REV B 10/23/13 LAA

B-1.2.3 Parts Manual



EXPANDABLE CAMBER TUBE ASSY

TiLite" YG, YGS

TUBE
LENGTH ‘

[

A

MEASURE THE LENGTH OF
TUBE ONLY, DO NOT INCLUDE
THE END OF THE CAMBER PLUGS.

ITEM QUANTITY PART NO. DESCRIPTION
CON. 1 1 TABLE ONE 0°, 2°, 4° 8°, 8° 12° CAMBER TUBE
2 2 CP101943 CAMBERTUBE EXPANSION BRACKET
3 2 HD100050 1/4-20 X 3/4" SOCKET HEAD CAP SCREW
4 2 HD100072 STEEL WASHER, .631 1.D. X .868 ©.D. X .036 THICK
5 2 CP100151 AXLE SLEEVE
6 2 HD100511 WAVE SPRING WASHER .845 1D X .870 OD X .062 THK
7 2 CP100962 SPINERGY WHEEL AXLE SLEEVE SPACER
8 4 HD100089 WASHER .906" X .638" X .125
4-6 AS116180 AXLE SLEEVE PACKAGE
7-8 AS100845 REAR WHEEL SPACING PACKAGE
1-6 TABLETWO  0°, 2° 4°, 6°, 8° 12° CAMBER TUBE ASSY
TABLE ONE TABLE TWQO
“CAMBER [ ASSY NO. *CAMBER | ASSY NO.
g° CP101911 g° AS102021
2° CP101912 2° AS102022
4° CP101913 4° AS102023
6° CP101914 6° AS102024
g8° CP101815 g° AS102025
12° cP101916 12° AS102026

CON.= CONSULT FACTORY FOR TUBE LENGTH WHEN ORDERING

PMO194 REV F 11114713 LAA

6-1.3

Parts Manual



CAMBER TUBE

TiLite™ TWIST

ITEM

CON.

CON.
CON.

1

2B

0

-8
9-10
1,2A,-8
1,2B,-8

O 2D~ ~w

PRMETES REV C 11114113 LAA

QUANTITY PART NO, DESCRIPTION
2 TABLE ONE PED CAMBER TUBE
1 CcP105279 PED CAMBER TUBE SPACER 8"
1 CP1051860 PED CAMBER TUBE SPACER
2 HD100678 1/4-28 X 1-1/2" SHCS, BLACK ZINC
2 HD100490 1/4" AN WASHER 260 1.D. 500 O.D. .0625 THICK, BLACK ZINC
2 HD100333 1/4-28 NYLOCK NUT THIN STYLE, BLACK ZINC
2 HD100072 STEEL WASHER, .631 1.D. X .868 O.D. X .036 THICK
2 CP100151 AXLE SLEEVE
2 HD100511 WAVE SPRING WASHER .645 ID X .870 OD X .062 THK
2 CP100962 SPINERGY WHEEL AXLE SLEEVE SPACER
4 HD100089 WASHER .806" X .638" X .125
AS118180 AXLE SLEEVE PACKAGE
AS100845 REAR WHEEL SPACING PACKAGE
TABLE ONE 0°, 2° 4° 8° 8° 12° 15° CAMBER TUBE ASSY FOR 8" WIDTH
TABLE ONE  0°,2°, 4° 6°, 8° 12° 15° CAMBER TUBE ASSY FOR 9"-15" WIDTH
TABLE ONE
8" WIDTH 9"-15" WIDTH 8" WIDTH 915" WIDTH
CAMBER | AR s | CAUEER TUBE 1 Assy no. ASSY NO.
0° AS111781 AS111783 AS111787 AS111791
2° AS111782 AS111784 A8111788 AS111792
4° AS111785 AS111785 AS11178¢ AS111793
6° AS111788 AS111786 AS111790 AS111794
8° AS111986 AS111986 AS111989 AS111989
12° AS111987 AS111987 AS111990 AS1119%0
15° AS111988 AS111988 AS111991 AS111991

CON.= CONSULT FACTORY FOR TUBE LENGTH WHEN ORDERING

6-1.4 Parts Manual



AXLE ASSY

ADJUSTABLE CENTER OF GRAVITY, TiLite™ TR, TRC, BB, YR
TR(SERIES 2), TRC(SERIES 2), YR(SERIES 2)

TUBE
‘ LENGTH !

[

MEASURE THE LENGTH OF
TUBE ONLY. DO NOT INCLUDE
THE END OF THE CAMBER PLUGS.

ITEM QUANTITY PART NO. DESCRIPTION
CON. 1 1 TABLE ONE 0°, 2°, 4° 6°, 8° 12° 15° 18°, CAMBER TUBE
2 1 CP100258 CAMBER TUBE MOUNT 1.25" TO 1" LEFT
3 2 CP100259 AXLE CLAMP 1°
4 2 HD100050 1/4-20 X 3/4" SOCKET HEAD CAP SCREW
5 8 HD100051 1/4-20 X 1" SOCKET HEAD CAP SCREW
6 1 CP100257 CAMBER TUBE MOUNT 1.25" TO 1" RIGHT
7 2 HD100072 STEEL WASHER, 631 1.D. X .868 0.D. X .036 THICK
8 2 CP100151 AXLE SLEEVE, QUICK RELEASE
9 2 HD100511 WAVE SPRING WASHER .645 ID X .870 OD X .062 THK
10 2 CP100962 SPINERGY WHEEL AXLE SLEEVE SPACER
11 4 HD100088 WASHER 906" X 638" X .125
12 1 CP101985 BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
7-8 AS116180 AXLE SLEEVE PACKAGE
10-11 AS100945 REAR WHEEL SPACING PACKAGE
CON. 1-8 TABLE TWO  (°,2° 4°, 6°, 8°, 12° 15°, 18°, CAMBER TUBE ASSY
TABLE ONE TABLE TWO
° CAMBER| PART NO. SCAMBER | ASSY NO.
Qe CP100419 0° AS100053
20 CP100420 2° AS100059
4° CP100421 4° AS100054
8° CP100888 6° AS100582
8° CP100422 8° AS100055
12° CP100423 12° AS100056
15° CP100424 15° AS100076
18° CP100425 18° AS100077

CON.= CONSULT FACTORY FOR TUBE LENGTH WHEN ORDERING

PMOG27 REV 1 11/14113 LAA

8-2

Parts Manual



AMPUTEE AXLE PLATE ASSEMBLY

TiLite™ TR, YR, TR(SERIES 2), YR(SERIES 2), TR (SERIES 3)

)

FRAME REF.
ARROWTO
INSIDE OF FRAME

E’ALENGT b*
1

MEASURE THE LENGTH OF
o TUBE ONLY. DO NOT INCLUDE
THE END OF THE CAMBER PLUGS,

ITEM QUANTITY  PART NO. DESCRIPTION
1 2 CP101061 CAMBER MOUNT THREADED
2 2 CP101060 CAMBER MOUNT NON-THREADED
3 2 CP101063 ADJUSTABLE HEIGHT CAMBER TUBE MOUNT
4 2 cP101197 AMPUTEE AXLE PLATE
5A 4 HD100023 114-20 X 1-1/4 LONG SOCKET HEAD CAP SCREW
5B 4 CP101045 1/4-20 X 2-1/4 LONG SOCKET HEAD CAP SCREW
6 2 HD100051 1/4-20 X 1" SOCKET HEAD CAP SCREW
7 8 HD 100055 1/4-20 X 1-3/4 SOCKET HEAD CAP SCREW
8 2 HD100072 STEEL WASHER, 1.D. .630 X .868 0.D. X .036 THICK
g 2 CP100151 AXLE SLEEVE, QUICK RELEASE, .500 1.D:,5/8-18 UNF-2A, 2" LONG
10 2 TABLE ONE 07,27, 4°,6° 8°, 12°, 15°, 18° CAMBER TUBE
11 4 HD100049 1/4-20 NYLOCK LOCKNUT THIN STYLE
12 2 HD100511 WAVE SPRING WASHER 645 ID X .870 OD X .062 THK
13 2 CP100062 SPINERGY WHEEL AXLE SLEEVE SPACER
14 4 HD100089 WASHER 606" X .638" X 125
15 1 CP101985 BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
8-9, 12 ASi116180 AXLE SLEEVE PACKAGE
13-14 AS100945 REAR WHEEL SPACING PACKAGE
1-5A,6-9,11,12 AS101056 AMPUTEE AXLE PLATE ASSY, PAIR (W/O CAMBERTURBE)
1-5B,6-9,11,12 AS102796 AMPUTEE AXLE PLATE ASSY FOR ANTITIP, PAIR (W/O CAMBERTUBE)
1-5A,6-12 TABLE TWO  AMPUTEE AXLE PLATE ASSY, PAIR
1-6B,6-12 TABLE THREE AMPUTEE AXLE PLATE W/ANTITIP ASSY, PAIR
TABLE ONE TABLE TWO TABLE THREE
° CAMBER: PART NO. °CAMBER | PART NO. ° CAMBER | PART NO.
0 CP100419 o° AS101048 0° A8102797
2° CP100420 2° AS101049 20 AS102798
4° CP100421 4° AS101050 4° AS102799
8° CP1009899 8° AS101051 8° AS102800
8° CP100422 8° AS101082 8° AS102801
12° CP100423 12° AS101053 12° AS102802
16¢ CP100424 15° AS101054 158° AS102803
18° CP100425 18° AS101055 18° AS102804

CON.= CONSULT FACTORY FOR TUBE LENGTH WHEN ORDERING

PMO128 REV | 1444/53 LA 6-2.1 Parts Manual



FROG LEG SUSPENSION AXLE ASSY

TiLite™ TR(SERIES 2), TRC(SERIES 2), YR(SERIES 2)

HARDWARE
INCLUDED

SEE 6-1 FOR

CAMBER TUBES

SEE 6-1.2.1FOR

ZERQO PLAY CAMBER TUBES

ITEM QUANTITY PART NO, DESCRIPTION
1A 1 CP103126 FROG LEG SUSPENSION - USERS UNDER 180 LBS.
1B 1 CP103127 FROG LEG SUSPENSION - USERS OVER 180 LBS.
2 1 CP101985 BUBBLE LEVEL BRACKET FOR STANDARD CAMBER

Ti

BB G 6-2.2 Parts Manual




AXLE ASSEMBLY

TiLite™ TR (SERIES 3)

SEE 6-1 FOR CAMBER TUBES
SEE 6-1.2.1 FOR ZERO PLAY CAMBER TUBES

CAMBER TUBE MOUNTS ARE
REVERSED FROM LEFT TO RIGHT
WIHEN ANTI-TIPS ARE USED

ITEM QUANTITY PART NO.

[{aNa T N Raris 5N
S~ MNMNNRRND Qs

1A,1B,2A,2B,3-8
1A1B,2A,2B 3-7

PMCH833 REV B 512013 FGC

CP106259
CP106260
CP106257
CP106258
HD100695
HD100693
HD100894
HD100458
HD100348
AS110941
CP101985
AS115101
AS115102

DESCRIPTION
CAMBER TUBE MOUNT RIGHT
CAMBER TUBE MOUNT LEFT
CAMBER TUBE MOUNT TOP RIGHT
CAMBER TUBE MOUNT TOP LEFT
5/16 HI-COLLAR LOCK WASHER
5/16-18 X 3/4" SOCKET HEAD CAP SCREW, BLACK ZINC
5/16-18 X 1" SOCKET HEAD CAP SCREW, BLACK ZINC
1/4-20 X 5/8" SOCKET HEAD CAP SCREW, BLACK ZINC
WASHER .2551D X .3950D X .048THK STEEL
CAMBER MOUNT BUMPER ASSY
BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
SERIES 3 AXLE ASSEMBLY, PAIR
SERIES 3 AXLE ASSEMBLY FOR ANTI TIPS, PAIR

6-2.4

Parts Manual



AXLE ASSEMBLY

TiLite™ ZRA, AERO Z

1 FOR CAMBER TUBES
-1.2.1

FOR ZERO PLAY CAMBER TUBES

ITEM

*1 1

*2 1
3 1
4 2
5 4
6 8
7 8
8 2
9 1

1

I
o

QUANTITY

PART NO.
CP102050
CP102060
CP102293
CP102296
HD100332
HD100327
HD100333
HD100341
CP101985
AS102820

DESCRIPTION
CAMBERTUBE MOUNT MONOTUBE RIGID RT
CAMBERTUBE MOUNT MONOTUBE RIGID LT
CAMBER MOUNT WEBBED
TOE CLAMP 1 1/4 CAMBER MOUNT WITH HOLE
1/4-20 X 1" SOCKET HEAD CAP SCREW, BLACK ZINC PLATED
1/4-28 X 3/4" SOCKET HEAD CAP SCREW, BLACK
1/4-28 NYLOCK NUT, BLACK ZINC PLATE
1/4-20 X 3/4" SOCKET HEAD CAP SCREW, BLACK ZINC
BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
AXLE ASSEMBLY W/ WEBBED CAMBER MOUNT

*NOTE: NEED SERIAL NUMBER OF CHAIR WHEN ORDERING, PARTS ARE FIT TO CHAIR.

PM0226 REV J 530113 FGC

6-3 Parts Manual



AXLE ASSEMBLY

TiLite™ ZRA (SERIES 2), AERO Z (SERIES 2)

{

3.375

1

SHORT

5.625

|

&~
MEDIUM LONG SEE 6-1.2.1 FOR ZERO PLAY CAMBER TUBES

SEE FOR CAMBER TUBES

iTEM GQGUANTITY PART NO.

1

2

3

4

5A, (10)

58, (10)

5C, (10)

6A

6B

S

8

9

10

11
1-4,5A,6A,6B-9,(10)
1.4,5B,6A,6B-9,{10)
1-4,5C,6A,6B-9,(10)
1-4,5A,6A,6B-8,(10)
1-4,5B.6A,6B-8,(10)
1-4,5C,6A,6B-8,(10)

SBNNNN2A2ANNNNPRPONNN

CP107408
CP107410
HD100348
HD100607
AS111197
AS5111198
AS111199
CP104336
CP104337
HD100608
HD100458
AS110941

CP104350
CP101985
AS117124
AS117125
AS117126
AS117127
AS117128
AS117129

PMOSET REV | 1/16/14 LAA

DESCRIPTION

Z2 QUTSIDE CAMBER MOUNT CLAMP FOR RAIL

Z2 INSIDE CAMBER MOUNT CLAMP FOR RAIL

WASHER .255iD X .3950D X .048THK STEEL

1/4-20 X 1 3/8" SOCKET HEAD CAP SCREW BLACK ZINC

VERTICAL STRUT SHORT SUB-ASSY (WITH ENDCAP)

VERTICAL STRUT MEDIUM SUB-ASSY (WITH ENDCAP)

VERTICAL STRUT LONG SUB-ASSY (WiTH ENDCAP)

CAMBER TUBE CLAMP, RIGHT

CAMBER TUBE CLAMP, LEFT

1/4-20 X 7/18" SOCKET HEAD CAP SCREW BLACK ZINC

1/4-20 X 5/8" SOCKET HEAD CAP SCREW, BLACK ZINC

CAMBER MOUNT BUMPER ASSY

CAMBER MOUNT EXTENSION ENDCAP (REPLACEMENT FOR VERTICAL STRUT)
BUBBLE LEVEL BRACKET FOR STANDARD CAMBER

AXLE ASSEMBLY W/ SHORT STRUT, PAIR

AXLE ASSEMBLY W/ MEDIUM STRUT, PAIR

AXLE ASSEMBLY W/ LONG STRUT, PAIR

AXLE ASSY W/ SHORT STRUT FOR ANTI-TIPS, PAIR (BUMPER NOT INCILUDED)
AXLE ASSY W/ MEDIUM STRUT FOR ANTI-TIPS, PAIR (BUMPER NQOT INCLUDED)
AXLE ASSY W/ LONG STRUT FOR ANTI-TIPS, PAIR (BUMPER NOT INCLUDED)

6-3.1 Parts Mangal



AXLE ASSEMBLY

TiLite™ TWIST, AERO T, TRA (SERIES 2)

|

T 7.500
5.625
3.375 l l
SEE 6-1 FOR CAMBER TUBES
SHORT | MEDIUM LONG SEE 6-1.2.1 FOR ZERO PLAY CAMBER TUBES
ITEM QUANTITY PART NO. DESCRIPTION

1 2 CP105111 PED OUTSIDE CLAMP

2 2 CP105112 PED INSIDE CLAMP

3 8 HD100348 WASHER .2551D X .3950D X .048THK STEEL

4 4 HD100607 1/4-20 X 1 3/8" SOCKET HEAD CAP SCREW BLACK ZINC

5A, {10y 2 AS111197 VERTICAL STRUT SHORT SUB-ASSY (WITH ENDCAP)

5B, {10) 2 AS111188 VERTICAL STRUT MEDIUM SUB-ASSY (WITH ENDCAP)

5C, (1) 2 AS111199 VERTICAL STRUT LONG SUB-ASSY (WITH ENDCAP)

BA 1 CP104336 CAMBER TUBE CLAMP, RIGHT

6B 1 CP104337 CAMBER TUBE CLAMP, LEFT

6C 1 CP107119 CAMBER TUBE CLAMP EXTENDED RIGHT

6D 1 CP107120 CAMBER TUBE CLAMP EXTENDED LEFT

7 2 HD100608 1/4-20 X 7/8" SOCKET HEAD CAP SCREW BLACK ZINC

8 2 HD100458 1/4-20 X 5/8" SOCKET HEAD CAP SCREW, BLACK ZINC

9 2 AS110941 CAMBER MOUNT BUMPER ASSY

10 2 CP104350 CAMBER MOUNT EXTENSION ENDCAP (REPLACEMENT FOR VERTICAL STRUT)

11 1 CP101985 BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
1-4,5A 6A,6B-9 (10) AS111761 AXLE ASSEMBLY W/ SHORT STRUT, PAIR
1-4,5B,6A,6B-9,(10) AS111762 AXLE ASSEMBLY W/ MEDIUM STRUT, PAIR
1 4,50 B8A,68-9,(10) AS111763 AXLE ASSEMBLY W/ LONG STRUT, PAIR
1-4,5A 6A,6B-8,(10) AS111764 AXLE ASSY W/ SHORT STRUT FOR ANTI-TIPS, PAIR (BUMPER NOT INCLUDED)
1 4,58 6A 6B-8,(10) AS111765 AXLE ASSY W/ MEDIUM STRUT FOR ANTI-TIPS, PAIR (BUMPER NOT INCLUDED)
1-4,5C 6A,6B-8,{10) AS111766 AXLE ASSY W/ LONG STRUT FOR ANTI-TIPS, PAIR (BUMPER NOT INCLUDED)
1-4,5A,6C,86D-9,{10) AS115911 EXTENDED AXLE ASSEMBLY W/ SHORT STRUT, PAIR
1-4,5B,6C,60-9,(10) AS115912 EXTENDED AXLE ASSEMBLY W/ MEDIUM STRUT, PAIR
1-4.5C,6C,6D-9,(10) AS115913 EXTENDED AXLE ASSEMBLY W/ LONG STRUT, PAIR
1- 4,5A,BC.6D-8,{‘EO) AS115914 EXT AXLE ASSY W/ SHORT STRUT FOR ANTI-TIPS, PAIR(BUMPER N/INCLUDED)
1-4,58,6C,6D-8,(10) AS115915 EXT AXLE ASSY W/ MEDIUM STRUT FOR ANTI-TIPS, PAIR(BUMPER N/INCLUDED)
1-4,5C 6C,6D-8,(10) AS115916 EXT AXLE ASSY W/ LONG STRUT FOR ANTI-TIPS, PAIR(BUMPER N/INCLUDED

PMOTSS REV G 1718113 LAA

B8-3.2 Parts Manual



AXLE ASSEMBLY

TiLite™ ZR, Z10

SEE 6-1 FOR
CAMBER TUBES

SEE 6-1.2.1 FOR ZERO
PLAY CAMBER TUBES

ITEM QUANTITY

_ O WP =

PMO252 REV F 513013 FGC

- BN RN

PART NO.

CP10228C
HD100080
HD100341
HD100156
CP101985
AS102810

DESCRIPTION

CAMBER CLAMP

1/4-28 X 1" BUTTON HEAD CAP SCREW

1/4-20 X 3/4" SOCKET HEAD CAP SCREW, BLACK ZINC
1/4" LOCK WASHER

BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
AXLE PLATE ASSEMBLY, PAIR

B4 Parts Manual



AXLE ASSEMBLY

TiLite™ ZR (SERIES 2)

SEE 6-1 FOR CAMBER TUBES
SEE 6-1.2.1 FOR ZERO PLAY CAMBER TUBES
ITEM QUANTITY PART NO. DESCRIPTION
1A 1 CP104373 CAMBER TUBE CLAMP, RIGHT
1B 1 CP104374 CAMBER TUBE CLAMP, LEFT
2 4 HD100618 1/4" LOCK WASHER, BLACK ZINC
3 4 MD100408 1/4-28 X 7/8" BUTTON HEAD CAP SCREW BLACK ZINC
4 2 HD100458 1/4-20 X 5/8" SOCKET HEAD CAP SCREW, BLACK ZINC
5 2 HD100348 WASHER .2551D X .3850D X .048THK STEEL, BLACK ZINC PLATED
6 AS110941 CAMBER MOUNT BUMPER ASSY
7 1 CP101985 BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
1A,1B,2-6 AS110826 AXLE ASSEMBLY, PAIR
1A,1B,2-5 AS110827 AXLE ASSEMBLY FOR ANTI TIPS, PAIR (BUMPER NOT INCLUDED)

PAIGES REV C 53013 FGO

6-4.1 Parts Manual



AXLE ASSEMBLY

TiLite™ Aero R

SEE6-1FOR
CAMBER TUBES

SEE 6-1.2.1 FOR ZERO
PLAY CAMBER TUBES

ITEM QUANTITY PART NO. DESCRIPTION
1A 1 CP102754  DIE CAST AXLE PLATE RIGHT
1B 1 CP102755  DIE CAST AXLE PLATE LEFT
2A 1 CP102756  DIE CAST TOE CLAMP RIGHT
2B 1 CP102757  DIE CAST TOE CLAMP LEFT
3A 1 CP103208 CAMBER CLAMP RIGHT HAND
3B 1 CP103208 CAMBER CLAMP LEFT HAND
4 2 CP103200 CAMBER PLATE CLAMP
5 2 CP103130  RIGID AXLE PLATE CLAMP
6 8 HD100333  1/4-28 NYLOCK NUT THIN STYLE, BLACK ZINC PLATE
7 2 HD100332  1/4-20 X 1" SOCKET HEAD CAP SCREW, BLACK ZINC PLATED
8 2 HD100440  1/4-28 X 1-3/4" BUTTON HEAD CAP SCREW, BLACK
9 4 HD100368  1/4-28 X 1-1/2" BUTTON HEAD SOCKET CAP SCREW, BLACK ZINC
10 4 HD100056  1/4" AN WASHER .260 1D.500 UOD .0625 THICK, YELLOW ZINC PLATED
11 10 HD100348  WASHER .2551D X .3950D X .048THK STEEL, ZINC PLATED
12 2 HD10047C  3/8-16 X 1-1/2" GRADE 8 HEX HEAD CAP SCREW, BLLACK ZINC
13 2 HD100353  3/8" AN WASHER STAINLESS STEEL
1-13 AS104157  AXLE PLATE ASSEMBLY, PAIR

PAOAET REV F 5/3013 FOC 6-5 Parts Manuai



PEDIATRIC CHAIR AXLE ASSEMBLY

TiLite YG.YGS

@)

ITEM QUANTITY

= DONPAENNOO=2BDSPEDMRAMM

1A-E.9

PMO188 REV 1 4/20/11 CMM

PART NO.

HD100104
HD100105
HD100245
HD100351
HD100598
HD100104
HD100014
HD100022
CP101871

CP101868
HD100123
HD100050
HD100021
HD100049
CP101985
AS102031

AS5102032
AS102780
AS102774

DESCRIPTION

1/4-28 X 2" BUTTON HEAD CAP SCREW
1/4-28 X 2-1/4" BUTTON HEAD CAP SCREW
1/4-28 X 2-1/2" BUTTON HEAD CAP SCREW
1/4-28 X 2-3/4" BUTTON HEAD CAP SCREW
1/4-28 X 3" BUTTON HEAD CAP SCREW
1/4-28 X 2" BUTTON HEAD CAP SCREW
COVED WASHER 1" O.D. X 1/4".D. X 1/8" THK
1/4 SAE FLAT WASHER

PEDIATRIC ADJUSTABLE AXLE PLATE
PEDIATRIC CHAIR CAMBER CLAMP ADJUSTABLE
1/4-20 X 1-1/2" BUTTON HEAD CAP SCREW
1/4-20 X 3/4" SOCKET HEAD CAP SCREW

1/4-28 X .218 NYLOCK LOCKNUT,CLEAR ZINC PLATED (thin)

1/4-20 NYLOCK LOCKNUT THIN STYLE
BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
PEDIATRIC AXLE ASSEMBLY, PAIR

PEDIATRIC AXLE ASSEMBLY FOR STROLLER HANDLES, PAIR
PEDIATRIC AXLE ASSY FOR STROLLER HANDLES W/ ANTI-TIP, PAIR

ACCESSORY BOLT PACKAGE

6-6

Parts Manul



AXLE PLATE ASSEMBLY
TiLite™ TRA, YRA

FRAME REF.
ARROW TO
INSIDE OF FRAME

NOTE: FOR ALL FASTENERS
USE TRA BOLT PACKAGE

ITEM QUANTITY PART NO.
CP101061
CP101060
CP101845
CP101063
CP101169
CP100962
HD100089
CP101985
7 AS100945
-4 AS101917
2,45 AS100959
AS100958

= BN NN

O=a=2 RN R WN -

PM0185 REV E 4/20/11 CMM

DESCRIPTION
CAMBER MOUNT THREADED
CAMBER MOUNT NON-THREADED
ADJ HEIGHT CAMBER TUBE PLATE
ADJ HEIGHT CAMBER TUBE MOUNT
ADJUSTABLE HEIGHT CAMBER TUBE PLATE, AMPUTEE
SPINERGY WHEEL AXLE SLEEVE SPACER
WASHER .906" X .638" X .125
BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
REAR WHEEL SPACING PACKAGE
AXLE PLATE ASSEMBLY, PAIR
AMPUTEE AXLE PLATE ASSY, PAIR :
BOLT PACKAGE FOR AXLE (NOTE CONTAINS ALL HARDWARE
NEEDED FOR REAR AXLE ASSEMBLIES)

T .
(o 1 ¥ 8|
6-7 Parts Manual



TRA AXLE PLATE ASSEMBLY (DISC 1/27/03)
TiLite™ TRA

FRAME REF.
ARROW TO
INSIDE OF FRAME

Q)
NOTE: FOR ALL FASTENERS
USE TR A BOLT PACKAGE
iTEM QUANTITY PART NO. DESCRIPTION
1 2 CP101061 CAMBER MOUNT THREADED
2 2 CP101060 CAMBER MOUNT NON-THREADED
3 2 CP101062 ADJ HEIGHT CAMBER TUBE PLATE
4 2 CP101063 ADJ HEIGHT CAMBER TUBE MOUNT
5 2 CP101169 ADJUSTABLE HEIGHT CAMBER TUBE PLATE, AMPUTEE
6 2 CP100962 SPINERGY WHEEL AXLE SLLEEVE SPACER
7 4 HD100089 WASHER .906" X .638" X .125
6-7 AS100945 TR REAR WHEEL SPACING PACKAGE
1-4 AS100918 AXLE PLATE ASSEMBLY TRA, PAIR
1,2, 45 AS100959 AMPUTEE AXLE PLATE ASSY TRA, PAIR
6 AS100958 TR A BOLT PACKAGE FOR AXLE (NOTE CONTAINS ALL HARDWARE

NEEDED FOR REAR AXLE ASSEMBLIES)

T}

(& B ¥ W |
PMO114 REV F 4/20/11 CMM 6-7.1 Parts Manual




AXLE ASSEMBLY

TiLite™ EVO

E) L
N
>
ITEM QUANTITY PART NO. DESCRIPTION
1 2 CP101855 RIGID ADJUSTABLE AXLE PLATE
2 2 CP101868 ADJUSTABLE CAMBER CLAMP
3 8 HD100240 CONCAVE WASHER MOLDED
4 4 HD100021 1/4-28 X .218 NYLOCK LOCKNUT
5 4 HD100022 1/4 SAE FLAT WASHER
6 4 HD100123 1/4-20 X 1-1/2" BUTTON HEAD CAP SCREW
7 4 HD100104 1/4-28 X 2" BUTTON HEAD CAP SCREW
8 2 HD100050 1/4-20 X 3/4" SOCKET HEAD CAP SCREW
9 4 HD100049 1/4-20 NYLOCK LOCKNUT THIN STYLE
10 8 HD100105 1/4-28 X 2-1/4" BUTTON HEAD CAP SCREW
11 8 HD100245 1/4-28 X 2-1/2" BUTTON HEAD CAP SCREW
12 8 HD100351 1/4-28 X 2-3/4" BUTTON HEAD CAP SCREW
13 1 CP101985 BUBBLE LEVEL BRACKET FOR STANDARD CAMBER
1-9 AS102164 AXLE ASSEMBLY, PAIR
4,7,10-12 AS102774 ACESSORY BOLT PACKAGE

PM0206 REV F 4/20/11 CMM

6-8

Parts Manual



AXLE ASSEMBLY

TiLite™ Aero X, 2GX, Aero X (SERIES 2), 2GX (SERIES 2)

ITEM  QUANTITY
1A
1B
2A
2B

-k ke e P D NIRRT N o

1-13
14-15, 17
14-17
18-18

PIM0308 REV [ 10814 WD

PART NO.

CP102754
CP102755
CP102756
CP102757
CP103198
CP103199
CP103200
CP102575
HD100333
HD100341
HD100440
HD100437
HD 100489
HD100348
HD100470
HD100353
CP100151
HD100072

TABLE ONE

HD100511
CP1009862
HD10008¢
AS103236
AS116180

TABLE ONE

AS100945

DESCRIPTION

DIE CAST AXLE PLATE RIGHT

DIE CAST AXLE PLATE LEFT

DIE CAST TOE CLAMP RIGHT

DIE CAST TOE CLAMP LEFT

AERO X CAMBER MOUNT RIGHT HAND

AERO X CAMBER MOUNT LEFT HAND

AERQ X/ R CAMBER CLAMP

VERITCAL AXLE PLATE COMPOSITE SADDLE CLAMP
1/4-28 NYLOCK NUT THIN STYLE, BLACK ZINC PLATE
1/4-20 X 3/4" SOCKET HEAD CAP SCREW, BLACK ZINC
1/4-28 X 1-3/4" BUTTON HEAD CAP SCREW, BLACK
1/4-28 X 1-3/8" BUTTON HEAD CAP SCREW, BLACK
1/4-28 X 2-1/4" W/1-3/4" SHOULDER BHSCS, BLACK ZINC
WASHER .2551D X .3950D X .048THK STEEL, ZINC PLATED
3/8-16 X 1-1/2" GRADE 8 HEX HEAD CAP SCREW, BLACK ZINC
3/8" AN WASHER STAINLESS STEEL

AXLE SLEEVE

STEEL WASHER, .631 1.D X .868 0.D. X .36 THICK
CAMBER PLUG

WAVE SPRING WASHER .645 1D X .870 OD X .062 THK
SPINERGY WHEEL AXLE SLEEVE SPACER

WASHER 608" X .638" X 125

DIE CAST AXLE PLATE ASSEMBLY, PAIR

AXLE SLEEVE PACKAGE

FOLDER CAMBER ASSEMBLY

REAR WHEEL SPACING PACKAGE

TABLE ONE - CAMBER PLUG

SEAT WIDTH | PART NUMBER | ASSEMBLY NUMBER
Qe CP100365 AS100301
2° CP 100364 A5100302
4° CP100366 AS100303
8° CP 100867 AS 100580
a° CP100387 AS100304

8- Parts Manual



AMPUTEE AXLE ASSEMBLY

TiLite™ Aero X, 2GX, Aero X (SERIES 2), 2GX (SERIES 2)

ITEM QUA?;TITY

1

2 4
3 10
4 4
5 10
8 1
7 1
8 1
9 1
10A 1
108 1
11 2
12A 1
128 1
13 2
14 2
15 2
18 2
17 2
1-5,10-15
6-7,9

8-9

16-17

PMO349 REV (3 10/8/14 VD

PART NOC.
CP103102

HD100341
HD100348
HD100440
HD100333
CP100151
HD100072

TABLE ONE

HDP100511
CP102754
CP102755
CP102575
CP102756
CP102757
HD100440
HD100437
HD100489
CP100982
HB100089
AS103581

AS116180

TABLE ONE

A8100945

DESCRIPTION
AMPUTEE AXLE PLATE
1/4-20 X 3/4" SOCKET HEAD CAP SCREW, BLACK ZINC
WASHER .255ID X .3950D X .048THK STEEL, ZINC PLATED
1/4-28 X 1-3/4" BUTTON HEAD CAP SCREW, BLACK
1/4-28 NYLOCK NUT THIN STYLE, BLACK ZINC PLATE
AXLE SLEEVE
STEEL WASHER, .6311.D X .868 O.D. X .36 THICK
CAMBER PLUG
WAVE SPRING WASHER .645 ID X .870 OD X .062 THK
DIE CAST AXLE PLATE RIGHT
DIE CAST AXLE PLATE LEFT
VERITCAL AXLE PLATE COMPOSITE SADDLE CLAMP
DIE CAST TOE CLAMP RIGHT
DiE CAST TOE CLAMP LEFT
1/4-28 X 1-3/4" BUTTON HEAD CAP SCREW, BLACK
1/4-28 X 1-3/8" BUTTON HEAD CAP SCREW, BLACK
1/4-28 X 2-1/4" W/1-3/4" SHOULDER BHSCS, BLACK ZINC
SPINERGY WHEEL AXLE SLEEVE SPACER
WASHER 906" X .638" X .125
AMPUTEE AXLE PLATE ASSEMBLY, PAIR
AXLE SLEEVE PACKAGE
FOLDER CAMBER ASSEMBLY
REAR WHEEL SPACING PACKAGE

TABLE ONE - CAMBER PLUG

SEAT WIDTH | PART NUMBER | ASSEMBLY NUMBER
0° CP100365 AS100301
2° CP100364 AS100302
4° CP100366 AS100303
§° CP100867 AS100580
8¢ CP100367 AS100304

6-9.1 Parts Manual



AXLE ASSEMBLY

TiLite™ ADJUSTABLE DEPTH Aero X (Series 1 & 2),
ADJUSTABLE DEPTH 2GX (Series 1 &2),

' /

©

® O
a7
(14) D>
e\
O
\}\\\\\\\
(®
Q)

ITEM  QUANTITY PART NO. DESCRIPTION
1A 1 CP102754 DIE CAST AXLE PLATE RIGHT
1B 1 CP102755 DIE CAST AXLE PLATE LEFT
2A 1 CP102756 DIE CAST TOE CLAMP RIGHT
2B 1 CP102757 DIE CAST TOE CLAMP LEFT
3A 1 CP103198 AERO X CAMBER MOUNT RIGHT HAND
3B 1 CP103199 AERO X CAMBER MOUNT LEFT HAND
4 2 CP103200 AERO X / R CAMBER CLAMP
5 2 CP103130 RIGID AXLE PLATE CLAMP
6 6 HD100333 1/4-28 NYLOCK NUT THIN STYLE, BLACK ZINC PLATE
7 4 HD100341 1/4-20 X 3/4" SOCKET HEAD CAP SCREW, BLACK ZINC
8 2 HD100440 1/4-28 X 1-3/4" BUTTON HEAD CAP SCREW, BLACK
9 4 HD100369 1/4-28 X 1-1/2" BUTTON HEAD SOCKET CAP SCREW, BLACK ZINC
10 10 HD100056 1/4" AN WASHER .260 1D.500 UOD .0625 THICK, YELLOW ZINC PLATED
11 4 HD100348 WASHER .255ID X .3950D X .048THK STEEL, ZINC PLATED
12 4 HD100470 3/8-16 X 1-1/2" GRADE 8 HEX HEAD CAP SCREW, BLACK ZINC
13 4 HD100353 3/8" AN WASHER STAINLESS STEEL
14 1 CP100151 AXLE SLEEVE
15 1 HD100072 STEEL WASHER, .631 I.D X .868 O.D. X .36 THICK
16 1 TABLE ONE CAMBER PLUG
17 1 HD100511 WAVE SPRING WASHER .645 ID X .870 OD X .062 THK
18 1 CP100962 SPINERGY WHEEL AXLE SLEEVE SPACER
19 1 HD100089 WASHER .906" X .638" X .125
1-13 AS104833 DEPTH ADJ FRAME DIE CAST AXLE PLATE ASSEMBLY, PAIR
14-15, 17 AS116180 AXLE SLEEVE PACKAGE
14-17 TABLE ONE FOLDER CAMBER ASSEMBLY
18-19 AS100945 REAR WHEEL SPACING PACKAGE

TABLE ONE - CAMBER PLUG

SEAT WIDTH| PART NUMBER | ASSEMBLY NUMBER
0° CP100365 AS100301 .
2° CP100364 AS100302
40 CP100366 AS100303 I
6° CP100867 AS100580
8° CP100367 AS100304 (Lo 8

PM0530 REV E 211/15 KK 6-9.2 Parts Manual



AXLE ASSEMBLY

TiLite™ X, SX

2

Al

@
:

L

p)

{TEM QUANTITY

1
2

3

4

5

6{)B

7A

7B

8

9

10

1

12

13

14

15

16

17

18

19

20

14-15
5,9,16-19
1,3-9

2-9
10-13
10-11, 13

<D

AR OOHNNNONNO R o oo NN

PMO028 REV N 1114113 1LAA

PART NO.

CP100532
CP100690
HD 100014
HD100022
HD100021
HD100085
CP100536
CP100537
HD100008
HD100104
HD 100072
CP100151
TABLE ONE
HD100511
CP100962
HD10008¢9
HD100105
HD100245
HD100351
HD 100598
CP101984
AS100945
AS102774
AS100276
AS100640
TABLE TWO
AS116180

TABLE ONE -

DESCRIPTION

FOLDING CHAIR AXLE PLATE EXTENDED

AMPUTEE AXLE PLATE FOLDER EXTENDED
COVED WASHER 1" 0.D. X 1/4"1.D. X 1/8" THK
1/4 SAE FLAT WASHER

1/8-28 X .218 NYLOCK LOCKNUT

1/4-20 X 1" BUTTON HEAD CAP SCREW, CLEAR ZINC PLATED
CAMBER TUBE MOUNT RIGHT FOLDER
CAMBER TUBE MOUNT LEFT FOLDER
1/4-20 X 5/8" SOCKET HEAD CAP SCREW
1/4-28 X 2.00" BUTTON HEAD CAP SCREW

STEEL WASHER, 631 [.D X .868 O.D. X .36 THICK

AXLE SLEEVE

0°, 2°, 4°, 6° OR 8° CAMBER PLUG

WAVE SPRING WASHER .645 ID X .870 OD X .062 THK

SPINERGY WHEEL AXLE SLEEVE SPACER
WASHER .906" X .638" X 125
1/4-28 X 2-1/4" BUTTON HEAD CAP SCREW
1/4-28 X 2-1/2" BUTTON HEAD CAP SCREW
1/4-28 X 2-3/4" BUTTON HEAD CAP SCREW
1/4-28 X 3" BUTTON HEAD CAP SCREW

BUBBLE LEVEL BRACKET FOR ADJUSTABLE CAMBER

REAR WHEEL SPACING PACKAGE
ACCESSORY BOLT PACKAGE
SX/X AXLE PLATE ASSY, PAIR
SX/X AMPUTEE AXLE PLATE ASSY, PAIR
FOLDER CAMBER ASSY
AXLE SLEEVE PACKAGE

CAMBER PLUG

CAMBER
DEGREE

PART NUMBER

GO

CP100368

20

CP1003684

40

CP100366

60

CP100887

80

CP100367

2° EXT

CP100849

4 EXT

CP100850

6-10

TABLE TWO - CAMBER ASSY

CAMBER
DEGREE ASSY NUMBER
Q° A8100301
2° AS100302
4° AS8100303
&° AS100580
8° AS100304
22 EXT AS104154
45 EXT AS104155

Parts Manual



ADJUSTABLE AXLE ASSY

TiLite™ TX

ITEM QUANTITY PART NO.

PI0282 REV G 11114113 LAA

= AN No NN

DESCRIPTION
CP102542 ADJUSTABLE TX CAMBER CLAMP
HD100341 1/4-20 X 3/4" SOCKET HEAD CAP SCREW, BLACK ZINC
HD100348 WASHER .2551D X .3950D X .048THK STEEL, ZINC PLATED
HD100436 1/4-28 X 1" SOCKET HEAD CAP SCREW, BLACK
HD100272 114" HIGH COLLAR SPLIT LOCK WASHER
TABLE ONE 0°,2° OR 4¢ FOLDING CHAIR CAMBER PLUG
CP100151 AXLE SLEEVE
HD100072 STEEL WASHER, .6311.D. X .868 0.D. X .38 THICK
HD100511 WAVE SPRING WASHER .645 ID X .870 OD X .062 THK
CP100962 SPINERGY WHEEL AXLE SLEEVE SPACER
+HD100089 WASHER 906" X .638" X 125
CP101984 BUBBLE LEVEL BRACKET FOR ADJUSTABLE CAMBER
AS102882 TX ADJUSTABLE AXLE ASSEMBLY, PAIR
AS100945 REAR WHEEL SPACING PACKAGE
TABLETWO  FOLDER CAMBER ASSY
AS116180 AXLE SLEEVE PACKAGE
TABLE ONE TABLE TWO
CAMBER PLUG FOLDER CAMBER ASSY
°CAMBER | PART NO. °CAMBER | ASSY NO.
0° CP100365 0° AS100301
2° CP100364 2° AS100302
4° CP100366 4° AS100303

6-11 Parts Manuai



AXLE ASSY

TiLite™ TX

LN~ MWD =
o~

QUANTITY

b B S TSR AN R A6 A S

PART NO.

HD100008
TABLE ONE
CP100151
HD100072
HD100511
CP100962
HD100089
CP101984
AS100045
TABLE TWO
AS116180

TABLE ONE

DESCRIPTION

1/4-20 X 5/8 LONG SOCKET HEAD CAP SCREW

0°,2° OR 4° FOLDING CHAIR CAMBER PLUG

AXLE SLEEVE

STEEL WASHER, .6311.D. X 868 O.D. X .36 THICK
WAVE SPRING WASHER .645 ID X .870 OD X .062 THK
SPINERGY WHEEL AXLE SLEEVE SPACER

WASHER .906" X .638" X 125

BUBBLE LEVEL BRACKET FOR ADJUSTABLE CAMBER
REAR WHEEL SPACING PACKAGE

FOLDER CAMBER ASSY

AXLE SLEEVE PACKAGE

TABLE TWO

°CAMBER

PART NO.

00

CP100365

°CAMBER

ASSY NO.

20

CP100364

00

AS100301

40

CP100366

20

AS100302

PMOO0 REV 4 11/14113 LAA

4°

AS100303

6-12

Parts Manual



QUICK RELEASE AXLES

[~ AXLE LENGTH —o—l
i 3

FOR REFERENCE

iTEM QUANTITY PART NO. DESCRIPTION

1A 1 CP100932 QUICK RELEASE AXLE WITH LOGO 4.55" (4.45" MIN)

1B 1 CP100141 QUICK RELEASE AXLE WITH LOGO 4.37" (4.20" MIN)

1C 1 CP101035 QUICK RELEASE WITH LOGO 4.00" (3.68" MIN)

1D 1 CP102619 QUICK RELEASE AXLLE WITH LOGO 4.00" (3.88" MIN)

1E 3 CP107396 THQUICK RELEASE WITH LOGO 4.305" (4.22" MIN)

1F 1 CP107397 Tt QUICK RELEASE WITH LOGO 4.00" (3.72" MIN)

TABLE ONE
AXLE WHEELS

CP100932 HIGH FLANGE

CP100141 28" SPINERGY (SPOX AND LX), TOPCLINO

CP10103% 22"-25" SPINERGY (SPOX AND LX)

CP102618 SHADCW, GOLZ, MAG WHEEL

CP107396 268" SPINERGY {(SPOX AND LX), TOPOLINO

CP107397 22"-25" SPINERGY (SPOX AND LX), SHADOW, GOLZ, MAG WHEEL

6-13 Parts Manual

PME031 REV K S/I06/14 LAA



QUAD QUICK RELEASE AXLE

FITS HIGH FLANGE HUBS AND LOW FLANGE HUBS

OB

{B

ITEM  QUANTITY PART NO. DESCRIPTION
1 1 AS100726  QUADRAPLEGIC NUT ASSY
20B 1 HD100131  8-32 X 3/8" SOCKET SET SCREW, DOG POINT
30B 2 HD100132  8-32 X 3/16" SOCKET SET SCREW, NYLON TIP
4 1 CP100757  COLLAR, QUADRAPLEGIC QUICK RELEASE AXLE
5 1 CP100758 STEM, QUADRAPLEGIC QUICK RELEASE AXLE
1-5 AS100334 QUADRAPLEGIC QUICK RELEASE AXLE

PMO0008 REV F 8/15/11 FGC 6"‘1 3.1 Parts Manual



QUAD QUICK RELEASE AXLE

FITS SPINERGY LITE HUBS

ITEM QUANTITY PART NO. DESCRIPTION
10B 1 AS100334 QUAD QUICK RELEASE AXLE W/ SETSCREW
2 1 CP100757 COLLAR, QUADRAPLEGIC QUICK RELEASE AXLE
3 1 CP100346 CASTER EXTENSION 1/2"
1-3 AS102908 QUAD QUICK RELEASE AXLE FOR SPINERGY SPOX/LX LITE HUB
T |
PM0268 REV G 9/25/15 LAA 6-13.2

Parts Manual



QUAD QUICK RELEASE AXLE

FITS SPINERGY WIRE WHEELS

ITEM QUANTITY PART NO. DESCRIPTION
10B 1 AS100334 QUAD QUICK RELEASE AXLE W/ SETSCREW
2 2 CP100757 COLLAR, QUADRAPLEGIC QUICK RELEASE AXLE
1-2 AS103435 QUAD QUICK RELEASE AXLE FOR SPINERGY WIRE HUB

T |
[L 0¥ B
PM0329 REV F 9/2515 LAA 6-13.3 Parts Manual




QUAD QUICK RELEASE AXLE

FITS TOPOLINO WHEELS

ITEM QUANTITY PART NO. DESCRIPTION
10B 1 AS100334 QUAD QUICK RELEASE AXLE W/ SETSCREW
2 2 CP100757 COLLAR, QUADRAPLEGIC QUICK RELEASE AXLE
1-2 AS116026 QUAD QUICK RELEASE AXLE FOR TOPOLINO HUB
T |
PM0945 REV B 9/29/15 LAA 6'1 3.3.1

Parts Manual



QUAD QUICK RELEASE AXLE

FITS SPINERGY CARBON BLADE WHEELS

ITEM QUANTITY PART NO. DESCRIPTION
103 1 AS100334 QUAD QUICK RELEASE AXLE W/ SETSCREW
2 1 CP100346 CASTER EXTENSION 1/2"
1-2 AS118849 QUAD QUICK RELEASE AXLE FOR CARBON BLADE HUB
T |
PM1085 REV A 9/25/15 LAA 6-13.3.2 (L 0 ¥ 8|

Parts Manual



SPINERGY 22 & 24" - POWER AXLE

ALL TiLite™ REINFORCED FRAMES (REQUIRED FOR POWER ADD-ON SYSTEMS)

WHEEL HUB AREA

AXLE SLEEVE AREA

ITEM QUANTITY PART NO.

1 1 CP100141
2 1 CP102404
30B 1 HD100132

- AS102893
1-3 AS102894

PMO267 REV C 4/20/11 CMM

DESCRIPTION

STANDARD AXLE FOR 26" WHEEL
MANUAL - POWER SPACER

8-32 SET SCREW WITH NYLON TIP
SPINERGY 22 & 24" - POWER AXLE
SPINERGY 22 & 24" - POWER AXLE (PAIR)

I

b i ¥ u|
6-13.4 Parts Manual




